INSTALLATION INSTRUCTION

10-15 Hyundai Tucson/11-15 Kia Sportage
3" Stainless Steel Bull Bar with skid Plate
PART # BBHYTU-SP
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Attention:
Please read this installation men

happen.

® You may nee
Installation pictures are onl for your reference, ! :
p y fory there m;ght be some differences between pictures and real

real parts but no

hd

u before installing th; *
g thig part. Protect your car properly in case th
; ere is any scratch mi
ght

d to periodically to re-tighten all hardware ¢ safety use after installati
ation.

o
affection for your fitting.
PART LIST
NO. NAME QTY REMARK [ NO. | NAME [ Q1Y
1 | 6rille Guard ] 9 T-bolt 2 M10*40RE j
2 Bracket 1 (Left) 1 10 | Hex Head Bolt 4 M10%35 j
3 | Bracket 1 (right) | 1 11 | Large Washer 10 ¢ 10% —\
4 | Bracket 2 (left) 1 12 | spri — |
12 | Spring Washer 6 $ 10

5 Bracket 2 (right) 1 13 | Hexagon Nut 6 M10 j
&) Hex Head

: Lex eaw :olt 2 M8%25 14 | Hex Head Bolt 2 M12x%45 ‘\

ar
. - %e :s :r 2 D 8%25%2. 0 15 Large Washer 2 d 12%35%3. 0 \
rin :
g Washer 2 o8 16 | Spring Washer 2 b 12 \
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